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HU JIANG FOAM FACTORY 
TANXI LONGJIANG TOWN SHUNDE FOSHAN CITY 
 
 
The following sample(s) was/were submitted and identified on behalf of the client as: 

Sample Description : CA117环保阻燃海绵 

Style / Item No. : HJ:2013101501 

Manufacturer : HU JIANG FOAM FACTORY 

Test Performed : Selected test(s) as requested by applicant 

Sample Receiving Date : Oct 21, 2013 

Test Performing Date : Oct 21, 2013 to Oct 28, 2013 

Test Result(s) : For further details, please refer to the following page(s) 

 
 

Test Requested Result  

Determination of Flame Retardant (TCEP) content(s) of the selected parts in the 
submitted sample(s) with reference to California Proposition 65. 

Refer to next 
page(s) 

Determination of Tris(2,3-Dibromopropyl) -phosphate(TDBPP) content(s) in the 
submitted sample(s). 

Refer to next 
page(s) 

 
 
 
 
 
 
 
Signed for and on behalf of 
SGS-CSTC Ltd. 

 
_________________________ 
Yan Lau 
Approved Signatory  
 
 
 
 
 
 



                                                       
 

Test Report       No.: GZHG1310039207OT Date: Oct 30, 2013 Page 2 of  3 

 

 

 

 

Test Results : 
  

Test Part Description : 

 

 Specimen No. SGS Sample ID Description 

 1 CAN13-162221.001 White sponge 

 

 Remarks : 

                  (1) 1 mg/kg = 0.0001% 

                  (2) MDL = Method Detection Limit 

                  (3) ND = Not Detected ( < MDL ) 

                  (4) "-" = Not Regulated 

 
  

Flame retardan(TCEP) 

 

Test Method : With reference to SGS In-house method（GZTC CHEM-TOP-149-03）, analysis was performed  

 by GC-MS. 

 

 Test Item(s) CAS NO. Limit Unit MDL 001 

Tris(2-chloroethyl)  115-96-8 ND mg/kg 5 ND 

Phosphate(TCEP) 

 

 

Tris(2,3-Dibromopropyl) -phosphate(TDBPP) 

 
Test Method: With reference to EPA 3550C:2007. Analysis was performed by LC-MS. 

 

 Test Item(s) CAS NO.  Unit MDL 001 

Tris(2,3-Dibromopropyl) 126-72-7  mg/kg 5 ND 

-phosphate(TDBPP) 

 

Remark: The content of this test report is extracted from the test report number GZHG1310037875OT. 
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Sample photo: 

 

  
 

***End of Report*** 
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